
Illustrated Parts List

for

Mower Deck Only

Form # 09-424

Zero Turning Mower

Model ZTMD52
Starting Serial No. 1001

CAUTION
Avoid injuries. Read and understand Operator’s manual

before operating unit or equipment.

It contains instructions for safe operation.



Date of Purchase: Month ________________Day____________________Year _______________

Dealer Name _________________________Phone__________________

Serial Number ________________________

Model Number ________________________

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

• READ AND UNDERSTAND OPERATORS MANUAL
BEFORE OPERATING OR SERVICING.

• OBEY ALL SAFETY INSTRUCTIONS. FAILURE TO DO SO

MAY RESULT IN INJURY TO YOU OR OTHERS.

• BE SURE MACHINE IS IN SAFE OPERATING CONDITION

BEFORE USE.

• INSPECT MACHINE DAILY. REPLACE ALL WORN OR

DAMAGED PARTS.

• KEEP ALL GUARDS AND SHIELDS IN PLACE.

• CHECK OPERATION OF ALL SAFETY INTERLOCK

SWITCHES DAILY.

• DO NOT OVERRIDE INTERLOCK SYSTEM, IT IS FOR

YOUR PROTECTION.

• DO NOT ALLOW MINORS OR THE INEXPERIENCED TO

OPERATE MACHINE.

• KEEP PEOPLE AND PETS A SAFE DISTANCE AWAY

FROM MACHINE USING POWER DRIVEN ATTACHMENTS.

INJURY COULD RESULT FROM FLYING DEBRIS.

CAUTION

STEINER TURF EQUIPMENT, INC.

289 N. Kurzen Rd., P.O. Box 504

Dalton, Ohio 44618

Telephone: (330) 828-0200

FAX: (330) 828-1008



09-424 1 - 1 10/99

TABLE OF CONTENTS

Deck Parts Section 1 page

Mower Deck Parts ......................................Fig. 1.......................................................1-2

Drive Parts & Belts......................................Fig. 2.......................................................1-4

Spindle Parts ..............................................Fig. 2A ....................................................1-6

Decals Section 2

Decals.........................................................Fig. 3.......................................................2-1



rev 4/00 1 - 2 09-424

section 1 DECK PARTS

Mower Deck Parts
Figure 1

Spring on
Rear Bracket

Spring on
Front Bracket



section 1 DECK PARTS

09-424 1 - 3 rev 4/00

Parts List for Figure 1

Ref. Part No. Description Quantity

1 6111020 (REF) Frame Weldment (See ZTM325 Parts Manual)
2 6112046 Arm, Deck Mounting 4
3 29-010 Grease Fitting, 1/4 Short 4
4 03-1222 Clevis Pin, 3/4 X 2-3/4 4
5 03-024 Snap Pin 4
6 99-E13 Flange Nut, 3/8 16
7 6112055 Deck Mounting Bracket, R.H. 1
8 6112052 Deck Mounting Bracket, L.H. 1
9 6112058 Pulley Cover, L.H. 1
* 6112059 Pulley Cover, R.H. 1

56-002 Flextread, Anti-Slip 6" Wide 1.5 ft.
10 99-K11 Bolt, Flange 3/8 X 3/4 8
11 6112079 52" Cutting Deck Weldment 1
12 6112041 Deck Bracket 2
13 6112038 Chute Deflector Weldment 1
14 41-085 Spring, Torsion 1
15 6112045 Shaft, Chute Deflector 1
16 02-RP0612 Roll Pin, 3/16 X 1-1/2 1
17 90-0836 Bolt, 1/2 X 4-1/2 4
18 99-K13 Bolt, Flange 3/8 X 1 8
19 99-B59 Washer, Machine 1/2 ID 18 GA 4
20 06-051 Roller, Rear Anti-Scalp 1
21 6112044 Axle, Roller 1
22 02-CP0306 Cotter Pin, 3/32 X 3/4 2
23 95-08 Flat Washer, 1/2 SAE 32orA/R
24 06-050 Roller, Plastic Anti-Scalp 4
25 99-E41 Locknut, Nylon 1/2 4
26 6111230 Roller Chain, Deck Rear (See ZTM325 Mower Parts Manual) 2
27 81-056 Connector Link, #40 (See ZTM325 Mower Parts Manual) 3
28 6111016 Stud, Deck Lift (See ZTM325 Mower Parts Manual) 3
29 F4002 Jam Nut, 7/16 UNC 3
30 03-0820 Clevis Pin, 1/2 x 2-1/2 3
31 02-CP0406 Cotter Pin, 1/8 x 3/4 3
32 99-K19 Bolt, Flange 5/16 x 3/4 9
33 6112074 Bracket, Deck Lift 3
34 99-E12 Flange Nut, 5/16 9
35 41-090 Spring, Torsion 5/8 OD 3
36 6112075 Spacer 3
37 99-E48 Flange Nut, 7/16 3
38 6111229 Roller Chain, Deck Front (See ZTM325 Mower Parts Manual) 1
39 94-06 Flat Washer, 3/8 USS 8

* Not Illustrated



section 1 DECK PARTS

rev 4/00 1 - 4 09-424

Drive Parts & Belts
Figure 2



section 1 DECK PARTS

09-424 1 - 5 rev 8/00

Parts List for Figure 2

Ref. Part No. Description Quantity

1 6112079 (REF) 52" Cutting Deck Weldment (See Fig. 1, Ref. 11)
2 83-H16SPL Bushing, H X 1" Split Type 3
3 96-04 Lock Washer, 1/4 6
4 90-0406 Bolt, 1/4 X 3/4 6
5 29-045 Grease Fitting, 1/4 45 Degrees 2
6 85-K0408 Key, 1/4 X 1 3
7 29-010 Grease Fitting, 1/4 Short 1
8 6112076 Sheave, 2-Groove BK45/BK47 1
9 83-BK45H Sheave, BK45 H-Bushing 2
10 90-1014 Bolt, 5/8 X 1-3/4 1
11 6112069 Deck Idler Weldment 1
12 41-086 Spring, Tension 5-3/4" Length 1
13 03-022 Clip, Peg Board Hook 1
14 95-08 Flat Washer, 1/2 SAE 1
15 99-B58 Washer, Machine 5/8 ID 14 GA 6
16 29-122 Grease Fitting, 1/4-28 45 Degrees (long) 1
17 83-045 Pulley, Flat Idler 4.12" OD 1
18 99-G10 Shakeproof Washer, 5/8" 1
19 92-10 Nut, 5/8 1
20 F3013 Nut, Stover Flange 3/8 1
21 94-06 Flat Washer, 3/8 USS 1
22 99-E13 Flange Nut, 3/8 12
23 87-143 Spindle, Mower 1/2 RH Threads 3
24 99-K22 Bolt, Flange 3/8 X 1-1/4 12
25 79-126 Blade, 18" Hi-Lift 1/2" Hole 3

79-127 Blade, 18" Lo-Lift 1/2" Hole (Optional) 3
26 99-B14 Washer, 1/4 X 1/2 ID X 3 OD 3
27 91-0810 Bolt, 1/2 X 1-1/4 NF 3
28 81-092 Belt, 100.5" 1
29 81-091 Belt, 123" (Kohler) 1

81-095 Belt, 134.9" (Kawasaki) 1



10/99 1 - 6 09-424

section 1 DECK PARTS

Spindle Parts
Figure 2A



section 1 DECK PARTS

09-424 1 - 7 rev 1/00

1 87-235 Shaft, Spindle 1
2 87-209843 Seal 2
3 87-244643 Bearing Cone 2
4 87-244610 Bearing Cup 2
5 87-240001-5 Casting, w/o breather hole 1

87-240001-6 Casting, with breather hole 1
7 87-203293 Retaining Ring 2
8 87-203815 Bolt, 3/8 x 1-1/2 SHCS 4
9 87-240101-01 Blade Adapter with Cup 1

Parts List for Figure 2A

Ref. Part No. Description Quantity



10/99 2 - 1 09-424

section 2 DECALS

������

���	
� 	���
��

Decals
Figure 3

1
2

3
4



09-424 2 - 2 10/99

section 2 DECALS

Parts List for Figure 3

Ref. Part No. Description Quantity

1 00-092 Decal, Keep Hands and Feet 3
2 00-093 Decal, Warning Read Owner's Manual 1
3 00-139 Decal, Warning Discharge Chute 2
4 00-209 Decal, Made in the U.S.A. 1




	Cover
	Inside Cover
	Table of Contents
	Section 1 Deck Parts
	Section 2 Decals



